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1) This parts list contain following model.

How to consult parts list

Indication | Engine Hole Capacity, | Number of
Model Code model power Distance up to pins Specification
SEC106 SEC106 90mmx150mm 6
goglgé 2550m/h Operating width
SEC108 SEC108| 529mm
HONDA 65mmx170mm 8 Operigrr;gmdepth
SEC208 SEC208 5 5PS 2550m/h
2) Description in list.
Items in the list are described below by Nos. in the table below.
BEE B R B S BB & M oy EEmesmBR o & =
Key No Parts No Parts Name ©) 'R'Sf; Application |Description] Remarks
@ @ ® @ ® ® @ ®

(D Index No.

@ Parts No.

(@ Name of parts

@ Quantity

® Interchangeability

parts No..

. No. to control parts.

- Name of parts is in dicated in English and Japanese.

® Applicable No. of machines : No. of machines for which design is changed.

(@ Discription
Remarks
(@ Model

: Size of parts.

- Type

. Specifications, descriptions, etc. of parts.

. It represents the quantity of each part contained in reference No..

: By reflrring the No. in the illustrations to the same No., you can find the correct

: Mark to show interchangeability when replacing former partswith new ones.




3) Mark and abbreciation.

Mark (when parts are changed, interchangeability of new and former parts is shown as below.)

Mark Content
* This mark appearing “Parts No.” column indicates parts not to be supplied.
A New and old parts are mutually interchangeable.
B New parts can be substituted for old parts, but vice versa Thus, new part may be sup-
plied to order asking for supply of old parts.
D New and old parts are not interchangeable.
E Indicated as “E” in “interchangeability” column. Its applicable serial number or
F “F" mini filler or engine appears in “Application” column.
O Old parts will be supplied until out of stock and thereafter-new substitute parts will be

supplied. (This mark appears in “Parts No.”. column and corresponding old numbers in
“Remarks” column.)

~X XX XXX Upto X XXXXX forserial numbers.
X X X X XX~ XXXXXX and up for serial numbers.

Abbreviation : ASSY : Assembly R.H : Right OP. . Optional IN : Intake
Inc . Including Uup . Upper d . Diameter EX : Wxhaust
AR . Required LOW ! Lower l . Length
Fr. : Front ST.D ! Standard t . Thickness
Re. : Rear US [ Undersize ) : Diameter
LH . Left 0.S . Oversize COMPL : Complete

4) lllustrations

lllustrations present assemblies and individual piece parts not always precisely. They are just guide-

lines to find correct parts codes. By comparing the index No. in the parts list with the same No. in the

illustrations, you can know the parts No.

How to order

1) When ordering some parts, designate the code No., name of parts and quantity.

2) Returned parts other than those, which were delivered by mistake, are not accepted.

3) Be sure to use SHIBAURA genuine parts for SHIBAURA products. (Warranty does not cover when the

use of parts which are not SHIBAURA service parts.)

4) Refer separated parts price list for prices of parts.

* This parts list may be modifind without notice.
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EASY CORE 106 FIG. 101
ENGINE GROUP
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KeyNdg Parts No Parts Name 106 r/P| Application Description Remarks
1|E56550093 RETRACTOR HANDLE [JF395nUK 1L 1 E91.929.091
2|E56550008 COTTER PIN 1/16 DIA |3V4-t"y 1 E91.909.391 [1/16 DIA X3/
3|E56550204 CLEVIS PIN 1/4%1 JLEREY 1 E91.939.495 [1/4x1
4|E56550082 SHOULDER BOLT.5/16 |’ JLb 3 E91.919.598 [5/16 DIA X1/4
5|E56550073 LOCK NUT 1/4-20 UNQAYH+Yb 2 E91.919.494 [1/4-20 UNC
6|E56550054 COVER hn— 1 E91.919.198
7|E56550080 COVER SCREW.1/4-204An"—24")1 1 E91.919.595 [1/4-20SHCS
8|E56550038 CONTROL CABLE ASSHavka-L7—7 VASSY 1 E91.909.899
9|E56550050 BUTTON HEAD SCREW|& 4uAyb 2511 2 E91.919.193 |10-24
10|E56550053 VIBRATION DAMPENER N 17 L—Y3V48 ' — 4 E91.919.196
11|E56550060 SAFETY SWITCH t-7T1-R1YF 1 E91.919.299
12|E56550051 LOCK NUT.10-24 UNC [RY4+Yh. 2 E91.919.194 [10-24 UNC
13|E56550055 WIRING HARNESS N=22R 1 E91.919.290
14|E56550063 SHUTOFF SWITCH BRA|VYY7 24YF 7°79b 1 E91.919.390
15|E56550062 CE REQUIRED MUFFLENV75—h—F &4 1 E91.919.29H
16|E56550037 ENGINEHONDA 5HP  |IYY'Vikiv4 SHP 1 E91.909.79H
17|E56550056 KEY - 1 E91.919.293
18|E56550048 HEX HEAD BOLT.5/8-1|&" Lk 4 E91.919.099
19|E56550030 WHEEL W/ GREASE FIT|H{—Jl 4 E91.909.699
20|E56550049 LOCK NUT.5/8-11 UNC|AY4+9b. 4 E91.919.190(5/8-11 UNC
21|E56550031 LOCK NUT.5/16-18 UN{AY4+Yb 5 E91.909.792 [5/16-18 UNC
22|E56550002 FLAT WASHER 5/16  |79% 8 E91.909.195(5/16
23|E56550132 HEX HEAD BOLT 5/16-{&"Lb 4 E91.929.498 [5/16-18UNC*13/4
24|E56550013 HEX BOLT 1/4-20 UNC|#& L+ 1 E91.909.498 [1/4-20 UNC-11/2
25|E56550001 RUBBER LATCH KIT  [5/n"—3YFKIT 2 E91.909.093
26|E56550052 STAINLESS RIVET.1/8 [AFULAYA™Y}. 4 E91.919.195(1/8 DIA
27|E56550025 HEX JAM NUT.5/8-18U[+Yb 4 E91.909.691
28|E56550027 FLAT WASHER.5/8 UbVAY 4 E91.909.693
29|E56550040 FLAT WASHER UPVVA 3 E91.909.991 [1/4
30[E56550007 LOCK NUT 1/4 X20 UN{AY4+Yb 1 E91.909.299 [1/4 X20 UNC
31|E56550044 RETRACTOR PLATE  [Jb39% 7°L—F 1 E91.909.995
32|E56550004 PULLEY:ENGINE 7=)=1sy 2 E91.909.198
33|E56550032 V-BELT.COGGED.38 |VA'JLb 2 E91.909.793
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EASY CORE 106 FIG. 102
CRANK., TINE. FRAME
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KeyNdg Parts No Parts Name 106 r/P| Application Description Remarks
1|E56550018 CAM BEARING NANTYYY 6 E91.909.593
2|E56550016 CAM.MACHINED hh 6 E91.909.591
3|E56550090 SPLIT LOCK WASHER1{A7°ykaY9799% 18 E91.919.892(1/4
4|E56550007 LOCK NUT 1/4 X20 UN{RY4+Y+ 19 E91.909.299 [1/4 X20 UNC
5|E56550014 CAM ALIGNMENT PLAT|hAT 4407 L—b 12 E91.909.499
6|E56550024 HANGER ROD BEARINGAYH —RYNATYY 2 E91.909.690
7|E56550013 HEX BOLT 1/4-20 UNC|# JLb 18 E91.909.498 [1/4-20 UNC-11/2
8|E56550017 GREASE FITTING JY=RIVTAVY 8 E91.909.592
9|E56550015 TINE CASTING SAVXXATAVY 6 E91.909.590
10|E56550019 WOODRUFF KEY I 77%- 7 E91.909.594
11|E56550043 DRIVE SHAFT NSZ WA I 1 E91.909.994
12|E56550023 SPACER LONG AN Ovy’ 5 E91.909.599
13|E5655001 1 LOCK NUT 3/8-16UNC [RY4+Yh 4 E91.909.495 [3/8-16UNC
14|E56550009 CARTRIDGE BEARING [h—MJYY A 7YV 2 E91.909.492
15|E56550057 SPACER.SHORT AN—H Y3 1 E91.919.295
16|E56550025 HEX JAM NUT.5/8-18U[+Yb 6 E91.909.691
17|E56550026 HANGER ROD V71N 2 E91.909.692
18|E56550021 STANDARD HOLLOW T]A4v4 =k kn—44y 6 E91.909.597
A70540010 TINE 790484 2:8mm 4 T439HT1008(16)-96E
A70540020 TINE 79484 2:10mm 4 T439HT1010(16)-96E
A70540030 TINE 790498421 2mm 4 T439HT1012(16)-96E
A70540040 TINE LH840:9mm 4 T439T3209(5/8)-130
A70540050 TINE LH84Y:12mm 4 743973212(5/8)-130
A70600030 FITTING F=ILEEY 4 T4219P12(M20xUNC5/8)
A70600040 SNAP PIN YSEZAY] 4 7439
19|E56550020 HEX JAM NUT.5/8-11U[+Yb 6 E91.909.596
20[E56550012 SPACER WASHER AN=HTY9% 3 E91.909.497
21|E56550042 PULLEY.CRANK SHAFT|7"=Y— 45599497} 1 E91.909.993
22|E56550029 FRAME W/0 HANDLE |[7L—A 1 E91.909.698
23|E56550071 HEX HEAD BOLT.3/8-1{& Lk 4 E91.919.492 [3/8-16UNCX2
24|E56550010 FLAT WASHER 3/8 UbVaY 4 E91.909.494 [3/8
25|E56550034 HEX HEAD BOLT 1/2-1|&" b 1 E91.909.798 [1/2-13UNCX2 1/2
26|E56550035 PULLEY.CLUTCH 7=)-939F 2 E91.909.799
27|E56550041 1/2 MACHINE BUSHINGQ1/2 ¥ 779904 1 E91.909.992
28|E56550067 CLUTCH BRACKET 979F7° 59k 1 E91.919.397
29|E56550031 LOCK NUT.5/16-18 UN{RY4+Y 5 E91.909.792 [5/16-18 UNC
30[E56550068 TORSION SPRING (SEVZYIVIA 1 E91.919.398
31|E56550070 SHOULDER BOLT.5/16{Y3L4 —# ILb 1 E91.919.491|5/16-18UN
32|E56550046 CLEVIS PIN 3/16 DIA |JLE'AE"Y 2 E91.919.095|3/16
33|E56550008 COTTER PIN 1/16 DIA |39Y4—t"y 4 E91.909.391 [1/16 DIA X3/
34|E56550081 CLUTCH LINKAGE 439F) =y 1 E91.919.596
35|E56550047 HAIR PIN ATEY 2 E91.919.096
36|E56550079 PIVOT PLATE R 74 1 E91.919.593
37|E56550082 SHOULDER BOLT.5/16 | Lb 1 E91.919.598 [5/16 DIA X1/4
38|E56550033 CLEVIS PIN 1/4%3/4 |9LE'AEY 2 E91.909.797 [1/4%3/4
39|E56550151 HANDLE NN 1 E91.929.896
40[E56550153 CLUTCH CONTROL BA|45YFavka—bn - 1 E91.929.899
41|E56550125 CLEVIS FITTING:.LH.  [9LE'R74YT4V9" LH. 1 E91.929.395
42|E56550206 CLUTCH HANDLE LINK{93YFnub Wohr—" 1 E91.939.499
43|E56550124 CLEVIS FITTING.RH. [9LE'274YT74V9 RH. 1 E91.929.394
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EASY CORE 108 FIG. 201 ENGINE GROUP
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KeyNdg Parts No Parts Name 108 r/P| Application Description Remarks
1|E56550093 RETRACTOR HANDLE |[JF5494nUR 1L 1 E91.929.091
2|E56550204 CLEVIS PIN 1/4%1 JLEREY 1 E91.939.495 [1/4x1
3|E56550129 LOCK NUT 1/4-20 UNQAYH+Yb 2 E91.929.494 [1/4-20 UNC
4|E56550038 CONTROL CABLE ASSHavka-L5—7 IVASSY 1 E91.909.899
5|E56550008 COTTER PIN 1/16 DIA |3V4-t"y 1 E91.909.391 [1/16 DIA X3/
6|E56550082 SHOULDER BOLT.5/16 | b 2 E91.919.598 [5/16 DIA X1/4
7|E56550080 COVER SCREW.1/4-204An"—24")1 1 E91.919.595 [1/4-20SHCS
8|E56550054 COVER hn'— 1 E91.919.198
9|E56550085 PIVOT BRACKET:LH. |E&"YbF7"54YMLH. 1 E91.919.794
10|E56550083 PIVOT BUSHING ERINTYVUY 2 E91.919.699
11|E56550072 HEX HEAD BOLT.5/16-|&" b 4 E91.919.493(5/16-18UNCX1 1/
12|E56550002 FLAT WASHER 5/16  |79% 16 E91.909.195(5/16
13|E56550062 CE REQUIRED MUFFLENV75—h"—F &4 1 E91.919.29H
14|E56550037 ENGINEHONDA 5HP  |IYY'Vikv4" SHP 1 E91.909.79H
15|E56550208 COTTER PIN 1/8 DIA*1|3Y4—t"y 2 E91.959.293 [1/8 DIA *1
16|E56550084 PIVOT BRACKET:RH. |EH"Y+7" 34 VMR H. 1 E91.919.793
17|E56550050 BUTTON HEAD SCREW|& 4uAyb 2511 2 E91.919.193 |10-24
18|E56550053 VIBRATION DAMPENER N (7' L—Y304 ' — 4 E91.919.196
19|E56550060 SAFETY SWITCH t-7T1-R1YF 1 E91.919.299
20[E56550051 LOCK NUT.10-24 UNC [RY4+Yh. 2 E91.919.194 [10-24 UNC
21|E56550055 WIRING HARNESS N=22R 1 E91.919.290
22|E56550063 SHUTOFF SWITCH BRA|VYY7 24YF 7°709b 1 E91.919.390
23|E56550049 LOCK NUT.5/8-11 UNC|AY4+9b. 4 E91.919.190(5/8-11 UNC
24|E56550048 HEX HEAD BOLT.5/8-1|&" Lk 4 E91.919.099
25|E56550030 WHEEL W/ GREASE FIT|H{—Jl 4 E91.909.699
26|E56550052 STAINLESS RIVET.1/8 [AFULAYA™Y}. 4 E91.919.195(1/8 DIA
27|E56550001 RUBBER LATCH KIT  [5/n"=3YFKIT 2 E91.909.093
28|E56550056 KEY - 1 E91.919.293
29|E56550035 PULLEY.CLUTCH 7—)=979F 2 E91.909.799
30[E56550032 V-BELT.COGGED.38 |VA'JLb 2 E91.909.793
31|E56550031 LOCK NUT.5/16-18 UN{AY4+Yb 8 E91.909.792 [5/16-18 UNC
32|E56550074 RETRACTOR PLATE  [Jb3957°L—b 1 E91.919.497
33|E56550007 LOCK NUT 1/4 X20 UN{AY4+9b 1 E91.909.299 [1/4 X20 UNC
34|E56550040 FLAT WASHER UV 3 E91.909.991 [1/4
35|E56550132 HEX HEAD BOLT 5/16-{# bk 4 E91.929.498 [5/16-18UNC*13/4
36[E56550013 HEX BOLT 1/4-20 UNC|#& Lk 1 E91.909.498 [1/4-20 UNC-11/2
37|E56550004 PULLEY:ENGINE 7=)=1sy 2 E91.909.198
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EASY CORE 108 FIG. 202
CRANK., TINE. FRAME
ez 5 BB B B &= & ’aé’é@%ﬂz gi@ﬁﬁ%#ﬁ B < " &
tv
T
KeyNdg Parts No Parts Name 108 r/P| Application Description Remarks
1|E56550009 CARTRIDGE BEARING [h—MJYY A 7YYL 2 E91.909.492
2|E56550011 LOCK NUT 3/8-16UNC [RY4+Yh+ 20 E91.909.495 [3/8-16UNC
3|E56550017 GREASE FITTING JY=RIVTFAVY 8 E91.909.592
4|E56550087 TINE ROD CAP eV DY 8 E91.919.796
5|E56550071 HEX HEAD BOLT.3/8-1{#"JL} 20 E91.919.492 [3/8-16UNCX2
6|E56550010 FLAT WASHER 3/8 UbVaY 20 E91.909.494 [3/8
7|E56550124 CLEVIS FITTINGRH. |9LEA74YT4V9" RH. 1 E91.929.394
8|E56550008 COTTER PIN 1/16 DIA |394—t"y 4 E91.909.391(1/16 DIA X3/
9|E56550033 CLEVIS PIN 1/4%3/4 |9LE'AE"Y 2 E91.909.797 [1/4%3/4
10|E56550206 CLUTCH HANDLE LINK{439YFnub Wohr—" 1 E91.939.499
11|E56550028 HANDLE NN 1 E91.909.697
12|E56550153 CLUTCH CONTROL BA|43yFavka—pn'— 1 E91.929.899
13|E56550088 JOURNAL BEARING [V Y—FILA7YYY 16 E91.919.797
14|E56550086 TINE ROD 44ynyp 8 E91.919.795
15|E56550025 HEX JAM NUT.5/8-18U[+Yb 8 E91.909.691
16|E56550021 STANDARD HOLLOW T|R4v4 =k kn—44y 8 E91.909.597
A70540010 TINE 790484 2:8mm 4 T439HT1008(16)-96E
A70540020 TINE 79484 2:10mm 4 T439HT1010(16)-96E
A70540030 TINE A7Y09° 8421 2mm 4 T439HT1012(16)-96E
A70540040 TINE LH840:9mm 4 T439T3209(5/8)-130
A70540050 TINE LH384Y:12mm 4 T43973212(5/8)-130
A70600030 FITTING F=ILEEY 4 T439P12(M20xUNC5/8)
A70600040 SNAP PIN ATy7EY 4 7439
17|E56550034 HEX HEAD BOLT 1/2-1|&" bk 1 E91.909.798 [1/2-13UNCX2 1/2
18|E56550035 PULLEY.CLUTCH 7—1)-5939F 2 E91.909.799
19|E56550041 1/2 MACHINE BUSHING1/2 ¥ 779904 1 E91.909.992
20|E56550067 CLUTCH BRACKET 939F7° 59k 1 E91.919.397
21|E56550068 TORSION SPRING SEVZYIVIA 1 E91.919.398
22|E56550003 LOCK NUT 5/16-18UNQRY4+Y 2 E91.909.196 [5/16-18UNC
23|E56550070 SHOULDER BOLT.5/16{Y3L4 =& ILb 11 E91.919.491|5/16-18UN
24|E56550046 CLEVIS PIN 3/16 DIA |JLE'AE"Y 2 E91.919.095|3/16
25|E56550047 HAIR PIN ATEY 2 E91.919.096
26|E56550079 PIVOT PLATE R 7°L—b 1 E91.919.593
27|E56550082 SHOULDER BOLT.5/16 | Lb 1 E91.919.598 [5/16 DIA X1/4
28|E56550007 LOCK NUT 1/4 X20 UN{RY4+Yb 1 E91.909.299 [1/4 X20 UNC
29|E56550081 CLUTCH LINKAGE 439F) =y 1 E91.919.596
30[E56550125 CLEVIS FITTINGLH. |9LEA74YTA4V9"LH. 1 E91.929.395
31|E56550091 FLAT WASHER 1/4 UbVad 3 E91.919.991[1/4
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EASY CORE 208 FIG. 301

DRIVE GROUP
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KeyNdg Parts No Parts Name 208 r/P| Application Description Remarks
1|E56550093 RETRACTOR HANDLE |[JF5494nUR 1L 1 E91.929.091
2|E56550008 COTTER PIN 1/16 DIA |394—t"y 1 E91.909.391 [1/16 DIA X3/
3|E56550033 CLEVIS PIN 1/4%3/4 |9LE'AE"Y 3 E91.909.797 [1/4x3/4
4|E56550107 RETRACTOR CONTROLUYFH5—avko—noyr 1 E91.929.195
5|E56550051 LOCK NUT.10-24 UNC [RY4+Yb. 2 E91.919.194 [10-24 UNC
6|E56550080 COVER SCREW.1/4-204An"—241)1 1 E91.919.595 [1/4-20SHCS
7|E56550105 COVER hn— 1 E91.929.193
8|E56550085 PIVOT BRACKET:LH. |E&"WF2"54YMLH. 1 E91.919.794
9|E56550053 VIBRATION DAMPENER N 47 L—Y3048 ' — 4 E91.919.196
10|E56550060 SAFETY SWITCH t-7T1-A1YF 1 E91.919.299
11|E56550050 BUTTON HEAD SCREW|& 4uAyb 2511 3 E91.919.193|10-24 x /211
12|E56550055 WIRING HARNESS N=22R 1 E91.919.290
13|E56550104 HYDROSTAT GAURD | MBARZYM -} 1 E91.929.192
14|E56550032 V-BELT.COGGED.38 |VA'JLb 2 E91.909.793
15|E56550140 EYE BOLT 1/2 DIA*1/4|74# b 1 E91.929.792 [1/2 DIA*1/4-2
16|E56550074 RETRACTOR PLATE  [Jb5957°L—b 1 E91.919.497
17|E56550049 LOCK NUT.5/8-11 UNC|AY4+9b. 2 E91.919.190 [5/8-11 UNC
18|E56550120 TIRE.REAR FZRURY 2 E91.929.390
19|E56550027 FLAT WASHER.5/8 UV 2 E91.909.693
20[E56550048 HEX HEAD BOLT.5/8-1|&" Lk 2 E91.919.099
21|E56550208 COTTER PIN 1/8 DIA*1|3Y4—t"y 2 E91.959.293 [1/8 DIA *1
22|E56550084 PIVOT BRACKET:RH. |tH"Y+7" 34 YR H. 1 E91.919.793
23|E56550083 PIVOT BUSHING ERIN TV 2 E91.919.699
24|E56550072 HEX HEAD BOLT.5/16-|& Lk 4 E91.919.493 [5/16-18UNCX1 1/
25|E56550002 FLAT WASHER 5/16  |79% 8 E91.909.195(5/16
26|E56550031 LOCK NUT.5/16-18 UN{Av4+Yb 4 E91.909.792 [5/16-18 UNC
27|E56550119 SNAP RING 7/16 SwrAVIA 1 E91.929.299(7/16
28|E56550094 DRIVE AXLE NI4T THEN 1 E91.929.092
29|E56550052 STAINLESS RIVET.1/8 |ATULAYA b 4 E91.919.195(.1/8 DIA
30[E56550001 RUBBER LATCH KIT  [5/n"—3YFKIT 2 E91.909.093
31|E56550114 NO40 ROLLER CHAIN |A—5FI-:40 1 E91.929.294
32|E56550121 TIRE.FRONT A4%:700k 2 E91.929.391
33[E56550010 FLAT WASHER 3/8 UbVad 2 E91.909.494 (3/8
34|E56550134 LOCKER WASHER 3/8 |79% 2 E91.929.590(3/8
35|E56550137 HEX HEAD BOLT 3/8-1|&" b 2 E91.929.594 [3/8-16UNC*23/4
36[E56550115 SPROCKET:11 A7°'nryhi1d 1 E91.929.295
37|E56550040 FLAT WASHER YDA 3 E91.909.991 [1/4
38|E56550090 SPLIT LOCK WASHER1{A77)ykav9795% 3 E91.919.892(1/4
39|E56550136 HEX HEAD BOLT 1/4-2{" b 3 E91.929.593 [1/4-20UNC*1/2
40[E56550210 SHAAFT LOCK COLLARY¥7AY9H5— 2 E91.959.299
41|E56550011 LOCK NUT 3/8-16UNC [Av4+Yb 4 E91.909.495 [3/8-16UNC
42|E56550122 FLANGE CARTRIDGE B|775vY" i—MYY A 7YV | -2 E91.929.392
43|E56550116 SPROCKET:43 A7°'0rYh:43 1 E91.929.296
44|E56550123 KEY 3/16%1 1/2 - 3 E91.929.393 [3/16%1 1/2
45|E56550111 SLEEVE A=7 2 E91.929.291
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A—L—1a7 208 IVOUER
EASY CORE 208 FIG. 302 ENGINE GROUP
ez 5 BB B B &= & ’aé’é@%ﬂz gi@ﬁﬁ%#ﬁ B < " &
tv
T
KeyNdg Parts No Parts Name 208 r/P| Application Description Remarks
1|E56550082 SHOULDER BOLT.5/16 | JLF 3 E91.919.598 |5/16 DIA X1/4
2|E56550129 LOCK NUT 1/4-20 UNQRYFY+ 11 E91.929.494 [1/4-20 UNC
3|E56550131 SHOULDER BOLT.5/16 [¥3L4 = Lk 3 E91.929.497 [5/16 DIA
4|E56550008 COTTER PIN 1/16 DIA |394—t"y 3 E91.909.391 [1/16 DIA X3/
5|E56550095 CLUTCH CONTROL LE\%#3YFavka—Lbn - 1 E91.929.093
6|E56550096 HYDROSTAT CONTROUYn/FORAYFIVMA=LLN=| 1 E91.929.094
7|E56550126 SPHERICAL ROD END |A7ZYALEYR IV 3 E91.929.397
8|E56550099 RETAINER LINK F—t+yuh 1 E91.929.097
9|E56550102 PUMP THROTTLE ACTU& V7" ARYMV7HF1I—4— 1 E91.929.190
10|E56550100 THROTTLE RETURN ARARYMLY4—YT—L4 2 E91.929.098
11|E56550210 SHAAFT LOCK COLLARY¥7AYYH5— 2 E91.959.299
12|E5655001 1 LOCK NUT 3/8-16UNC [RY4+Yh 6 E91.909.495 [3/8-16UNC
13|E56550112 THROTTLE RETURN SHARYML4—YR7 VY 1 E91.929.292
14|E56550007 LOCK NUT 1/4 X20 UN{RY4+Y+ 2 E91.909.299 [1/4 X20 UNC
15|E56550110 COUPLING HARF h700h =7 2 E91.929.290
16|E56550004 PULLEY:ENGINE 7—)=1sy 1 E91.909.198
17|E56550205 PULLERHYDROSTAT |7°-Y— n{FOR4YE 1 E91.939.496
18|E56550118 V-BELT.COGGED.20 |VA'JLb 1 E91.929.298
19|E56550122 FLANGE CARTRIDGE B|775vY" fi—M)YY A 7YY 2 E91.929.392
20[E56550013 HEX BOLT 1/4-20 UNC|# JLb 1 E91.909.498 [1/4-20 UNC-11/2
21|E56550130 BOTTON HEAD SCREW| 4vAYb 2411 2 E91.929.495 [1/4-20
22|E56550092 HYDROSTAT MOUNTIN|7"34 Y} 1 E91.919.999
23|E56550133 HEX HEAD BOLT 3/8-1|&" b 2 E91.929.499 [3/8-16UNC*1 3/4
24|E56550101 THROTTLE CENERING JARYMLEYAYUT 7L 1 E91.929.099
25|E56550128 HEX HEAD BOLT.5/8-1{& Lk 1 E91.929.491 [5/8-16UNC*1/2
26|E56550002 FLAT WASHER 5/16  |[799% 11 E91.909.195[5/16
27|E56550040 FLAT WASHER UV 5 E91.909.991 [1/4
28|E56550138 HEX HEAD BOLT 5/16-{# b} 2 E91.929.596 [5/16-18UNC*41/2
29|E56550135 HEX HEAD BOLT 1/4-2|# bb 3 E91.929.592 [1/4-20UNC*3/4
30[E56550132 HEX HEAD BOLT 5/16-{# Lk 6 E91.929.498 [5/16-18UNC*13/4
31|E56550211 CABLE MOUNT F=7" ek 1 E91.959.391
32|E56550103 HYDROSTAT OVERRID{A/F ORI =N'=F4F Li| 1 E91.929.191
33|E56550117 PUMP GEAR MOTOR [&'v7" ¥ ¥E—4— 1 E91.929.297
34|E56550031 LOCK NUT.5/16-18 UN{RY4+Y+ 8 E91.909.792 [5/16-18 UNC
35|E56550127 HYDROSTAT DRIVE CANNORGYMNF475=7 N | 1 E91.929.399
36[E56550123 KEY 3/16%1 1/2 - 3 E91.929.393(3/16%1 1/2
37|E56550113 PULLEY DOBLEBELT E{7°—Y) #' 7 )LA"JL} 1 E91.929.293 [EC208
38[E56550010 FLAT WASHER 3/8 7YY 3/8 9 E91.909.494 [3/8
39(E56550212 HEX HEAD BOLT 3/8-1|# b} 5 E91.969.192 [3/8-16UNC*1
40|E56550097 HANDLE V% 1 E91.929.095
41|E56550108 CLUTCH CONTROL RO|43¥Favka—poyh 1 E91.929.196
42|E56550046 CLEVIS PIN 3/16 DIA |JLE'AE"Y 2 E91.919.095|3/16
43|E56550047 HAIR PIN ATEY 2 E91.919.096
44|E56550098 JACK SHAFT VA VYA DI 1 E91.929.096
45|E56550033 CLEVIS PIN 1/4%3/4 |9LE'AEY 1 E91.909.797 [1/4%3/4
46[E56550050 BUTTON HEAD SCREW|ik"4uAYb 291)1.10-24 1 E91.919.193|10-24
47|E56550062 CE REQUIRED MUFFLE|Y75—h"—}F #v4 1 E91.919.29H
48|E56550039 ENGINE.HONDA 6.5HP qIv% v.kv4 6.5HP OHV 1 E91.909.89H
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A4—L—a7F7 208 55U ALY
EASY CORE 208 FIG. 303 CRANK. TINE
auEg 5 @ B B B &= & ’aé;@%ﬂz gi@ﬁﬁ%#ﬁ B < " &
tv
T
KeyNdg Parts No Parts Name 208 r/P| Application Description Remarks
1|E56550009 CARTRIDGE BEARING [h—MJYY A 7YYL 2 E91.909.492
2|E56550011 LOCK NUT 3/8-16UNC [RY4+Yh+ 20 E91.909.495 [3/8-16UNC
3|E56550207 CRANKSHAFT 45099% 7k 1 E91.959.292
4|E56550088 JOURNAL BEARING [V Y—FIAT7YYY 16 E91.919.797
5|E56550010 FLAT WASHER 3/8 UPVad 20 E91.909.494 3/8
6|E56550071 HEX HEAD BOLT.3/8-1{&" Lk 20 E91.919.492 [3/8-16UNCX2
7|E56550017 GREASE FITTING JY=RIVTAVY 8 E91.909.592
8|E56550087 TINE ROD CAP EZVIVINES SN 8 E91.919.796
9|E56550086 TINE ROD 44yayr 8 E91.919.795
10|E56550025 HEX JAM NUT.5/8-18U[+Yb 8 E91.909.691 [5/8-18UN
11|E56550021 STANDARD HOLLOW T]|A4v4 =k ko—44y 8 E91.909.597
A70540010 TINE 799 44 :8mm 4 T439HT1008(16)-96E
A70540020 TINE 7Y% 44:10mm 4 T439HT1010(16)-96E
A70540030 TINE A7YYY 441 2mm 4 T43I9HT1012(16)-96E
A70540040 TINE LH84:9mm 4 T439T3209(5/8)-130
A70540050 TINE LH84Y:12mm 4 T43973212(5/8)-130
A70600030 FITTING F=ILNEY 4 T439P12(M20xUNC5/8)
A70600040 SNAP PIN ATy7EY 4 7439
12|E56550068 TORSION SPRING SEVZYIVIA 1 E91.919.398
13|E56550070 SHOULDER BOLT.5/16{Y3L4 =& ILb 1 E91.919.491|5/16-18UN
14|E56550033 CLEVIS PIN 1/4%3/4 |9LE'AEY 2 E91.909.797 [1/4%3/4
15|E56550008 COTTER PIN 1/16 DIA |3V4-t"y 2 E91.909.391 [1/16 DIA X3/
16|E56550034 HEX HEAD BOLT 1/2-1|&" b 1 E91.909.798 [1/2-13UNCX2 1/2
17|E56550035 PULLEY.CLUTCH 7—1)-5939F 2 E91.909.799
18|E56550031 LOCK NUT.5/16-18 UN{RY4+Y} 1 E91.909.792 [5/16-18 UNC
19|E56550067 CLUTCH BRACKET 979F7° 59k 1 E91.919.397
20[E56550125 CLEVIS FITTING:.LH.  |[9LE'R74YT4V9" LH. 1 E91.929.395
21|E56550109 TURNBUCKLE ARM B=UNYINT =L 1 E91.929.199
22|E56550124 CLEVIS FITTING.RH. [9LE'274YT74Y9 RH. 1 E91.929.394
23|E56550129 LOCK NUT 1/4-20 UNQRYSFY+ 1 E91.929.494 [1/4-20 UNC
24|E56550040 FLAT WASHER UV 1 E91.909.991 [1/4
25|E56550106 CLUTCH PIVOT PLATE|43YFE K Yr 7 L—b 1 E91.929.194
26|E56550131 SHOULDER BOLT.5/16 |¥3L4 =& Lk 1 E91.929.497 [5/16 DIA

21



HaBESIRRS

NUMERICAL PARTS INDEX

M} aES HES |RHEHBS| B & &F 5 NES REES W aES XES REES
Parts No FIG No. KeyNo Parts No FIG No. KeyNo Parts No FIG No. KeyNo

A70540010 102 18 E56550011 301 41 E56550037 101 16
A70540010 202 16 E56550011 302 12 E56550037 201 14
A70540010 303 11 E56550011 303 2 E56550038 101 8
A70540020 102 18 E56550012 102 20 E56550038 201 4
A70540020 202 16 E56550013 101 24 E56550039 302 48
A70540020 303 11 E56550013 102 7 E56550040 101 29
A70540030 102 18 E56550013 201 36 E56550040 201 34
A70540030 202 16 E56550013 302 20 E56550040 301 37
A70540030 303 11 E56550014 102 5 E56550040 302 27
A70540040 102 18 E56550015 102 9 E56550040 303 24
A70540040 202 16 E56550016 102 2 E56550041 102 27
A70540040 303 11 E56550017 102 8 E56550041 202 19
A70540050 102 18 E56550017 202 3 E56550042 102 21
A70540050 202 16 E56550017 303 7 E56550043 102 1

A70540050 303 11 E56550018 102 1 E56550044 101 31
A70600030 102 18 E56550019 102 10 E56550046 102 32
A70600030 202 16 E56550020 102 19 E56550046 202 24
A70600030 303 11 E56550021 102 18 E56550046 302 42
A70600040 102 18 E56550021 202 16 E56550047 102 35
A70600040 202 16 E56550021 303 11 E56550047 202 25
A70600040 303 11 E56550023 102 12 E56550047 302 43
E56550001 101 25 E56550024 102 6 E56550048 101 18
E56550001 201 27 E56550025 101 27 E56550048 201 24
E56550001 301 30 E56550025 102 16 E56550048 301 20
E56550002 101 22 E56550025 202 15 E56550049 101 20
E56550002 201 12 E56550025 303 10 E56550049 201 23
E56550002 301 25 E56550026 102 17 E56550049 301 17
E56550002 302 26 E56550027 101 28 E56550050 101 9
E56550003 202 22 E56550027 301 19 E56550050 201 17
E56550004 101 32 E56550028 202 11 E56550050 301 11
E56550004 201 37 E56550029 102 22 E56550050 302 46
E56550004 302 16 E56550030 101 19 E56550051 101 12
E56550007 101 30 E56550030 201 25 E56550051 201 20
E56550007 102 4 E56550031 101 21 E56550051 301 5
E56550007 201 33 E56550031 102 29 E56550052 101 26
E56550007 202 28 E56550031 201 31 E56550052 201 26
E56550007 302 14 E56550031 301 26 E56550052 301 29
E56550008 101 2 E56550031 302 34 E56550053 101 10
E56550008 102 33 E56550031 303 18 E56550053 201 18
E56550008 201 5 E56550032 101 33 E56550053 301 9
E56550008 202 8 E56550032 201 30 E56550054 101 6
E56550008 301 2 E56550032 301 14 E56550054 201 8
E56550008 302 4 E56550033 102 38 E56550055 101 13
E56550008 303 15 E56550033 202 9 E56550055 201 21
E56550009 102 14 E56550033 301 E56550055 301 12
E56550009 202 1 E56550033 302 45 E56550056 101 17
E56550009 303 1 E56550033 303 14 E56550056 201 28
E56550010 102 24 E56550034 102 25 E56550057 102 15
E56550010 202 6 E56550034 202 17 E56550060 101 11
E56550010 301 33 E56550034 303 16 E56550060 201 19
E56550010 302 38 E56550035 102 26 E56550060 301 10
E56550010 303 5 E56550035 201 29 E56550062 101 15
E56550011 102 13 E56550035 202 18 E56550062 201 13
E56550011 202 2 E56550035 303 17 E56550062 302 47
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NUMERICAL PARTS INDEX

M} aES HES |RHEHBS| B & &F 5 NES REES W aES XES REES
Parts No FIG No. KeyNo Parts No FIG No. KeyNo Parts No FIG No. KeyNo
E56550063 101 14 E56550098 302 44 E56550153 102 40
E56550063 201 22 E56550099 302 8 E56550153 202 12
E56550067 102 28 E56550100 302 10 E56550204 101 3
E56550067 202 20 E56550101 302 24 E56550204 201 2
E56550067 303 19 E56550102 302 9 E56550205 302 17
E56550068 102 30 E56550103 302 32 E56550206 102 42
E56550068 202 21 E56550104 301 13 E56550206 202 10
E56550068 303 12 E56550105 301 7 E56550207 303 3
E56550070 102 31 E56550106 303 25 E56550208 201 15
E56550070 202 23 E56550107 301 4 E56550208 301 21
E56550070 303 13 E56550108 302 41 E56550210 301 40
E56550071 102 23 E56550109 303 21 E56550210 302 11
E56550071 202 5 E56550110 302 15 E56550211 302 31
E56550071 303 6 E56550111 301 45 E56550212 302 39
E56550072 201 11 E56550112 302 13

E56550072 301 24 E56550113 302 37

E56550073 101 5 E56550114 301 31

E56550074 201 32 E56550115 301 36

E56550074 301 16 E56550116 301 43

E56550079 102 36 E56550117 302 33

E56550079 202 26 E56550118 302 18

E56550080 101 7 E56550119 301 27

E56550080 201 7 E56550120 301 18

E56550080 301 6 E56550121 301 32

E56550081 102 34 E56550122 301 42

E56550081 202 29 E56550122 302 19

E56550082 101 4 E56550123 301 44

E56550082 102 37 E56550123 302 36

E56550082 201 6 E56550124 102 43

E56550082 202 27 E56550124 202 7

E56550082 302 1 E56550124 303 22

E56550083 201 10 E56550125 102 41

E56550083 301 23 E56550125 202 30

E56550084 201 16 E56550125 303 20

E56550084 301 22 E56550126 302 7

E56550085 201 9 E56550127 302 35

E56550085 301 8 E56550128 302 25

E56550086 202 14 E56550129 201

E56550086 303 9 E56550129 302

E56550087 202 4 E56550129 303 23

E56550087 303 8 E56550130 302 21

E56550088 202 13 E56550131 302 3

E56550088 303 4 E56550131 303 26

E56550090 102 3 E56550132 101 23

E56550090 301 38 E56550132 201 35

E56550091 202 31 E56550132 302 30

E56550092 302 22 E56550133 302 23

E56550093 101 1 E56550134 301 34

E56550093 201 1 E56550135 302 29

E56550093 301 1 E56550136 301 39

E56550094 301 28 E56550137 301 35

E56550095 302 5 E56550138 302 28

E56550096 302 6 E56550140 301 15

E56550097 302 40 E56550151 102 39
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